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Total Quality. Assured. NUMBER: JKTH19003708

TEST REPORT

APPLICANT : PT. WOODONE INTEGRA INDONESIA DATE : NOVEMBER 07, 2019
JL. RAYA INDUSTRI NO. 678 RT 013 RW 007
BETRO, SEDATI, SIDOARJO 61253
EAST JAVA INDONESIA

ATTN: MADE PRAMANA / YOPIE HANDOYO

SAMPLE DESCRIPTION:
ONE (1) SET OF SUBMITTED SAMPLES SAID TO BE:

SAMPLE DESCRIPTION : HINGE, ROUND HANDLE, MORTISE DOOR LOCK
COLORS : SILVER CHROME AND WHITE (FOR MORTISE LOCK)
COUNTRY OF DESTINANTION : ROMANIA

BUYERS COMPANY NAME : KING FISHER

COUNTRY OF ORIGIN : INDONESIA

TESTING STAGE : PRODUCTION SAMPLE
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TESTS CONDUCTED:
AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGES.
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CONCLUSION:
TESTED SAMPLE STANDARD RESULT
SUBMITTED SAMPLE CORROSION TESTS IN ARTIFICIAL ATMOSPHERES - SALT SPRAY TESTS WITH SEE TEST

REFERENCE TO I1SO 9227: 2017— NSS TEST — DURATION: (48 HOURS) CONDUCTED
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PREPARED AND CHECKED BY:
FOR INTERTEK INDONESIA

I+

TAUFIQ URAKHMAN
HARDLINE LAB MANAGER
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Tests conducted:

Corrosion Resistance Test

NUMBER:  JKTH19003708

With reference to 1ISO 9227: 2017 — Modified - Corrosion Tests In Artificial Atmospheres-Salt Spray Tests; the submitted sample

was subjected to the following test:

Neutral Salt Spray Test (NSS):
Testing Condition:

(1) Sodium Chloride (NACL) Solution Concentration =50 g/L + 5 g/L
() pH=6.5-7.2
(3) Chamber Temperature = 33 - 37°C
(4) Exposure Period = 48 Hours
Note:

No specific requirement from client

Corrosion Evaluation:

1. Assignment of protection rating (Rr) and assignment appearance rating (Ra)

With reference to ISO 10289-1999(E): Method for corrosion testing of metallic and other inorganic coating on metallic
substrates — Rating of test specimens and manufactured articles subjected to corrosion tests, the tested submitted

samples were evaluated as following:

RESULT OF RATING
TESTED SPECIMENS/SAMPLE 200 HOURS
Re Ra
Hinge Rr 8 Ra 8
Round Handle Re 10 Ra 10
Mortise Door Lock Re 6 Ra 6
Mortise Door Lock (plate) Rr 9 Ra9
Flat Head Screw Re 10 Ra 10
Round Head Screw Re 10 Ra 10

The report shall not be reproduced wholly or in parts without written approval of the laboratory.
Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our General Terms and Conditions.

For the complete term and condition, please visit . httpZ//www_intertek.com/terms/

IUS - CR.HL-001

Page 2 of 7

PT. Intertek Utama Services  Citrabuana Indoloka Building Telp. (62-21) 391 8584 (Hunting), 391 8574 (Direct), Fax. (62-21) 391 8345 m

JI. Cikini IV No.2, Gondangdia Hardline Laboratory:

Jakarta 10330, Indonesia Jakarta (62-21) 391 6611, Semarang (62-24) 762 7107 / 762 7325
Email : hicoordinator.indonesia@intertek.com Website: www.intertek.com



mailto:hlcoordinator.indonesia@intertek.com
http://www.intertek.com/

iNntertek

Total Quality. Assured.

Tests conducted:

Note:

2.

IUS - CR.HL-001

PT. Intertek Utama Services

NUMBER:

Assessment Of Protection Rating And Appearance Rating

Re: Protection Rating - Ability of the coating to protect the basis metal from corrosion
Ra: Appearance Rating — Overall appearance of the specimen

Protection (Rp) and Appearance (Ra) Ratings
Rating Number

Area of Defects A (%)
(Re or Ra)

10 No Defects
9 0<A<0.1
8 0.1<A<0.25
7 0.25<A<0.5
6 0.5<A<1.0
5 1.0<A<2.5
4 2.5<A<5
3 5<A<10

2 10<A<25
1 25<A<50
0 50<A

Classification of types coating deterioration:

JKTH19003708

A Staining and/or color change due to deterioration of the coating (other than that of obvious
basis metal corrosion products)

Dulling with little or no visible corrosion of coating
Corrosion products from anodic coatings
Corrosion products from cathodic coatings

Surface pitting (corrosion pits probably not extending through to the basis metal)

B

C

D

E

F Flaking, peeling, spalling
G Blistering

H  Cracking

| Crazing

J Crow’s feet or star-shaped defects

Condition after Test 48 hours:

e Hinge :B

e Round Handle : No Visual Change
e  Mortise Door Lock :AD

e  Mortise Door Lock (plate) :B

e  Flat Head Screw
e Round Head Screw

: No Visual Change
: No Visual Change
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Tests conducted:

3.  The subjective assessment of the degree of deterioration after 48 hours

VS = Very slight amount
S =Slight amount

M = Moderate amount
X = Excessive amount

Condition after Test 48 hours:

e Hinge :S

e Round Handle : No Visual Change

e  Mortise Door Lock :S

e  Mortise Door Lock 1 VS

e Flat Head Screw : No Visual Change

e Round Head Screw : No Visual Change
REMARK:

Test was conducted for 48 hours as per applicant request.

Date Sample Received : October 30, 2019
Testing Period : October 30, 2019 to November 07, 2019
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END OF REPORT

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of
action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly
contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as
provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection
with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.
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Photo Product:

NUMBER:

CONTROL SAMPLE

EXH 7

EXH 10

EXH 6

EXH 11 EXH 12
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Photo Product:

EXH 16

EXH 22

CONTROL SAMPLE

AFTER TEST

EXH 17

CONTROL SAMPLE Bl AFTER TEST §

AFTER TEST

EXH 23

EXH 24
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Photo Product:

EXH 25 EXH 26 EXH 27

EXH 28 EXH 29 EXH 30
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CONTROL SAMPLE AFTER TEST

EXH 31 EXH 32 EXH 33

EXH 34 EXH 35
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